
 REF Part No Descrcription 
1 020165 Wheel Erradicator Frame 
2 140144 M20 x 220 Bolt 
3 250003 80mm U bolt 
4 140084 M12 washer 
5 140030 M12 Nyloc 
6 010310 Tine mounting 
7 010307 Point mounting 
8 610001 Small Share 
9 460011 16mm Pin and chained 

Lync pin 
10 020173 Wheel loosener clamp 
11 140008 M20 Binx nut 
12 140006 M20 * 35 HD washer 
13 010305 Fixing Plate 
14 010308 Spring Holder 
15 140032 M10 x 70 bolt 
16 140086 M16 x 70 bolt 
17 140030 M12 Nyloc 
18 140026 M12 x 60 Plough bolt 
19 610002 Large Share 
20 140041 M10 Nyloc 
21 140017 M16 nyloc 
23 690013 Wheel Erradicator Spring 
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